
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
HYDRAULIC TRANSMISSION JACK1/2 TON72050D

2
14

55

15
14

59

1

3
4

62

56
60

58

67

71

72 73 74 77 78 79 83 82 81

80     

9     
8    

7   
11 

13
612

34

21 22
20

19
18
17
26
25
27
24
23

35

48

44

47

43
45
46

85

36
38
39

40

37

41

42

33

31
32
28
30
29
16

5

10
50

51

52

57

49

75     76     

46
64

54
65

62
61

68
84

66

70

6368

69

53



*Designates tparts included in the repair kit.

72050D

Pump Housing
Pump Piston

228316
228320

1
1

41
42

Linkage Pin 228385 343

Handle 228323 144
Pump Hinge 228384 245

INDEX
NO. DESCRIPTION PART

NO. QTY.

Frame Assembly
Caster Wheel Assembly
M18 Lockwasher
M18 Nut
Hydraulic Block

Ram
Backup Ring
Cup Seal
M20 Snap Ring
Cylinder Nut

Cylinder Nut O-Ring (M3 x 68)
Cylinder Nut Wiper Ring (M3.5 x 32)
Cylinder Nut Oil Seal
M12 Lockwasher
M12 x 35 MM Hex Head Bolt

228342
228343
228341
228344
228328

228305
228304
228303
228302
228307

228306
228309
228310
228346
228340

1
4
4
4
1

1
1
1
1
1

1
1
1
4
2

1
2
3
4
5

6
7

*8
9

10

*11
*12
*13
14
15

Rubber Plug
Overload Valve
Overload Spring
Overload Adjustment Screw
Screw Cover

228313
228381
228332
228334
228340

1
1
1
1
1

16
17
18
19
20

Plastic Cap
Cap Seal
.250” Check Ball
.375” Check Ball
Valve Port Washer

228335
228333
228369
228331
228329

1
1
1
1
1

21
22

*23
*24
25

Valve Port Screw
O-Ring (M2.4 x 15.8)
Release Valve Manifold
Copper Washer
O-Ring (M2.4 x 17.8)

228330
228314
228386
228387
228338

1
1
1
1
1

26
*27
28
29

*30

Release Valve
O-Ring (M1.9 x 6.8)
Release Knob
4mm x 20mm Slotted Roll Pin
Pump O-Ring

228337
228336
228312
228311
228317

1
1
1
1
1

31
*32
33
34

*35

Pump Backup Ring
Pump Wiper Seal
Pump Piston Retainer
M6 x 1 x 10 Allen Head Bolt
Swivel Collar

228318
228319
228388
228389
228315

1
1
1
4
1

*36
*37
38
39
40

Repair Kit XXXXX 1

INDEX
NO. DESCRIPTION PART

NO. QTY.

M10 Flat Washer
2mm x 25mm Cotter Pin
Handle Grip
Trunyon
3.5mm x 54mm Cotter Pin

Trunyon Arm
M19 Snap Ring
Guide Arm Bolt
Guide Arm
M12 Nut

Elevator Arm Assembly
Guide Arm Pin
Arm Pivot Pin
M25 Snap Ring
.125-27 Grease Zerk

228360
228322
228326
228339
228378

228380
228350
228347
228348
228345

228349
228379
228353
228352
228351

7
6
1
1
1

2
4
2
2
2

1
2
1
2
1

46
47
48
49
50

51
52
53
54
55

56
57
58
59
60

Saddle Base Support
M12 “E’ Clip
Guide Arm Pin
Saddle Base
Front/Back Tilt Screw

228362
228354
228321
228363
228356

1
4
1
1
1

61
62
63
64
65

Bushing
M10 Lock Nut
5mm x 30mm Slotted Roll Pin
Saddle Tilt Pin
Side Tilt Screw

228358
228361
228377
228376
228364

1
1
3
1
2

66
67
68
69
70

Saddle Plate
Containing Angle
M13 Flat Washer
M12 x 25mm Hex Head Bolt
Chain Hook

228365
228375
228373
228374
228372

1
4
4
4
2

71
72
73
74
75

Hook Guide
M10 Lock Washer
M10 Nut
M8 Wing Nut
Chain, Link, 1M Long

228366
228370
228371
228327
228369

1
1
1
1
1

76
77
78
79
80

M8 x 25mm Hex Head Bolt
M8 Flat Washer
M8 Nut
4mm x 30mm Slotted Roll Pin
Complete Hydraulic Unit

228367
228355
228368
228357
228391

1
1
1
2
1

81
82
83
84
85


